
UFS 3-240-02 
8 January 2026 

UNIFIED FACILITIES SUPPLEMENT 
(UFS) 

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED 

WATER REUSE 



UFS 3-240-02 
8 January 2026 

 
 

 

FOREWORD 

Unified Facilities Supplements (UFS) provide non-mandatory, supplemental information 
in support of Unified Facilities Criteria (UFC). Only UFC establish enforceable criteria. 
UFS are For Information Only (FIO) and exist to help users understand and apply UFC 
requirements. 

The purpose of UFS is to offer procedural guidance, best practices, lessons learned, 
examples, and explanatory materials that clarify how to meet UFC criteria. They may 
include step-by-step procedures, checklists, illustrations, or decision aids, but they do 
[...]

• Food crops, including all edible root crops, where the recycled water 
comes into contact with the edible portion of the crop. Include adequate 
measures to limit contact with edible food crops. 

• Parks, playgrounds, unrestricted access golf courses, and sports fields. 

• School yards and public areas. 

• Residential landscaping. 

• Commercial landscaping where public access to the irrigated grounds is 
not controlled. 

4-3.1.5 General Design Requirements for Irrigation. 

Ensure the following design criteria are met for all irrigation systems: 

• Do not include hose bibs on the portions of the recycled water piping 
system accessible by the general public or staff untrained in the safety of 
recycled water. In such areas, use only quick couplers that differ from 
those used on the potable water system.  

• When hose bibs are used in restricted areas, include a vacuum breaker to 
prevent potential backflow into the recycled water distribution system.  

• Confine all irrigation runoff to the recycled water use area unless the 
runoff of recycled water to specific area(s) is authorized by the 
Government. 

• The recycled water spray, mist, and runoff must not enter dwellings, 
designated outdoor eating areas, or food handling facilities. 

• Protect all drinking water fountains from contact with recycled water spray, 
mist, or runoff. 

• Consider the likely timing of spray irrigation and weather conditions in the 
design to prevent exposure of recycled water to staff and the public.  

  



UFS 3-240-02 
8 January 2026 

 
 

 

33 

4-3.2 Impoundments. 

The type of recycled water quality for impoundments depends on the potential level of 
human contact with the recycled water in the impoundment. The following restrictions 
are imposed based on the type of impoundment: 

• Non-restricted impoundments where no limitations are imposed on body-
contact water recreational activities must use filtered and disinfected 
recycled water.  

• Restricted impoundments, where recreation is limited to fishing, boating, 
and other non-body-contact water recreational activities, must use 
disinfected secondary-2.2 recycled water or a higher quality of water.  

• Landscape impoundments that do not utilize decorative fountains must 
use disinfected secondary-23 recycled water or a higher quality of water.  

Dechlorination of recycled water prior to discharge to the impoundment must be 
evaluated and included if necessary to protect aquatic species of flora and fauna. 

4-3.3 Cooling. 

Use filtered and disinfected recycled water for all industrial or commercial cooling or air 
conditioning that involves the use of a cooling tower, evaporative condenser, spraying, 
or any mechanism that creates a mist.  

If such cooling systems do not create a mist, use at least disinfected secondary 
recycled-23 water or a higher quality of water. For any cooling system that uses 
recycled water where a mist is created, include the following provisions:  

• A drift eliminator. 

• A chlorine or other biocide to treat the cooling system recirculating water 
to minimize the growth of Legionella and other microorganisms.  

4-3.4 Indoor Non-Potable Recycled Water Uses. 

Potable water must be used for all plumbing fixtures that provide water for drinking, 
bathing, and culinary purposes, or for the processing of food, medical, or 
pharmaceutical products. As described in UFC 3-420-01 Section 4-7.2, recycled water 
(“non-potable water”) may be used for indoor uses where potable water is not required, 
when contained in an entirely separate system. At a minimum, recycled water is 
permitted for the following indoor uses and may be allowed for other uses with approval 
by the AHJ and the Service’s force health protection department: 



UFS 3-240-02 
8 January 2026 

 
 

 

34 

• Toilet and urinal flushing. 

• Trap primers for floor drains and floor sinks. 

• Industrial or commercial cooling or air conditioning. 

• Vehicle washing. 

Indoor recycled water plumbing systems must be designed and operated in accordance 
with the following list: 

• Filtered and disinfected recycled water or a higher water quality must be 
used for all indoor uses of recycled water. 

• The indoor recycled water use plumbing system must be described and 
documented in detail, including the specific use for the recycled water at 
the facility and plans and specifications describing the proposed piping 
system, pipe locations of recycled and potable water systems, type and 
location of outlets and plumbing fixtures, and methods and devices used 
to prevent backflow of recycled water to the potable water system.    

• The recycled water facility must deliver the recycled water directly to the 
recycled water use area. No other entity is permitted to deliver the 
recycled water. 

• The recycled water facility must not provide recycled water to any 
residential units including free-standing structures, multiplexes, or 
condominiums. 

• The indoor recycled water plumbing system must be inspected and tested 
for possible cross connections with the potable water system prior to 
operation and at least once every four years. 

• A Cross- Connection Control Test Plan must be prepared with the 
engineering report to ensure the design of the recycled water plumbing 
system can accommodate the testing detailed in the test plan. 

4-3.5 Other Non-Potable Uses. 

This section details the required level of treatment for recycled water for various other 
use cases.  

  



UFS 3-240-02 
8 January 2026 

 
 

 

35 

4-3.5.1 Other Uses for Undisinfected Secondary Recycled Water. 

The flushing of sanitary sewers must use undisinfected recycled water or a higher 
quality of water. 

4-3.5.2 Other Uses for Disinfected Secondary-23 Recycled Water. 

The following use cases must use disinfected secondary recycled water or a higher 
quality of water: 

• Industrial boiler feed. 

• Backfill consolidation around non-potable piping. 

• Soil compaction. 

• Mixing concrete. 

• Dust control on roads and streets. 

• Cleaning roads, sidewalks, and outdoor work areas. 

• Industrial process water that will not come into contact with workers. 

• Environmental reuse (for example, to create wetlands, enhance natural 
wetlands, or sustain stream flows). Dechlorination may be necessary to 
protect aquatic species of flora and fauna. 

4-3.5.3 Other Uses for Disinfected Secondary-2.2 Recycled Water. 

No additional specific use cases are defined at this time for disinfected secondary-2.2 
recycled water.  

4-3.5.4 Other Uses for Filtered and Disinfected Recycled Water. 

The following use cases must use filtered and disinfected recycled water or a higher 
quality of water: 

• Priming drain traps. 

• Industrial process water that may come into contact with workers. 

• Decorative fountains. 

• Commercial laundries. 

• Consolidation of backfill around potable water pipelines. 

• Artificial snow making for outdoor use. 



UFS 3-240-02 
8 January 2026 

 
 

 

36 

• Car washes. 

• Drinking water for non-dairy livestock and poultry 

4-4 DESIGN REQUIREMENTS. 

4-4.1 Design Criteria for Each Type of Recycled Water. 

4-4.1.1 Undisinfected Secondary Recycled Water. 

If stabilization ponds are used for secondary treatment to produce undisinfected 
secondary recycled water, the total retention time of the ponds must be at least 20 days. 

4-4.1.2 Disinfected Secondary-2.2 and Secondary-23 Recycled Water. 

The disinfection process for disinfected secondary-2.2 and secondary-23 recycled water 
systems must produce a treated effluent that meets the bacteria limits stated in Section 
4-5 to ensure the secondary wastewater has been adequately disinfected. The treated 
water sent to distribution must contain a chlorine residual of at least 1 mg/L as Cl2 to 
control for bio-growth in the distribution system. 

4-4.1.3 Filtered and Disinfected Recycled Water. 

The design of treatment systems that produce filtered and disinfected recycled water 
must include filtration followed by disinfection. The most common types of filtration 
technologies used in NPR include media bed filtration (such as natural soils or a filter 
media such as sand or granular activated carbon (GAC)) and membrane filtration (such 
as microfiltration, ultrafiltration, nanofiltration or reverse osmosis). Other types of 
technologies include cloth filtration, disc filters, and drum filters. Design requirements for 
the filtration process include, but are not limited to, the following items: 

• If using a filter media bed, filter at a rate that does not exceed 5 gallons 
per minute per square foot of surface area in mono, dual, or mixed media 
gravity, upflow, or pressure filtration systems, or does not exceed 2 
gallons per minute per square foot of surface area in traveling bridge 
automatic backwash filters. The filtration rate may be increased, subject to 
any site-specific rules and regulations, using site-specific demonstration 
tests on approval by the AHJ. 

• Install turbidity meters to monitor for turbidity in the filtered effluent in 
accordance with Section 4-5. 



UFS 3-240-02 
8 January 2026 

 
 

 

37 

Disinfection must follow the filtration step. The most common disinfection processes for 
NPR treatment systems utilize free chlorine, combined chlorine, or ultraviolet (UV) light. 
Design requirements for the disinfection process include, but are not limited to, the 
following items: 

• The disinfection process must be designed to achieve at least a 5-log 
reduction of virus when treating the filtered effluent.  

• The disinfection process must be validated to achieve the 5-log reduction 
of virus. If a site-specific validation is used to validate the disinfection 
system, a virus that is known to be the most resistant to the chosen 
disinfection process must be used in the site-specific validation test.  

• A dedicated sampling tap must be installed on the effluent of the 
disinfection process for sample collection of total coliforms. The dedicated 
sampling tap must be resistant to fire torching (for example, constructed of 
metal) to allow for monitoring for total coliform in the disinfected effluent in 
accordance with Section 4-5. 

• The treated water sent to distribution must contain a chlorine residual of at 
least 1 mg/L as Cl2 to control for bio-growth in the distribution system. 

[C] 4-4.1.3 The filtration and disinfection design and sampling requirements do not 
address specific reductions of protozoa because monitoring of protozoa is expensive 
and time-consuming. It is assumed that these adequately designed, operated, and 
maintained treatment processes will remove and or inactivate protozoa. 

4-4.2 Process-Specific Reliability Features. 

Include reliability features in the design of non-potable reuse systems to ensure the 
system water treatment processes can continue to function, provide compliant water, 
and prevent non-compliant water from being delivered to a customer. Reliability features 
include alarms, sensors, and monitoring systems to detect and respond to process 
upsets or failures in real time. These systems are installed at key points in the treatment 
process to track, predict, and respond to critical parameters such as pressure, flow, 
water quality, or chemical dosing. This section provides criteria for process-specific 
reliability features required to include alarms, sensors, or monitoring systems. 

4-4.2.1 Primary Treatment. 

Primary treatment processes must be designed with at least one of the following 
reliability features: 



UFS 3-240-02 
8 January 2026 

 
 

 

38 

• Multiple primary treatment units capable of producing primary effluent with 
the largest capacity unit not in operation. 

• Standby primary treatment unit process. 

• Long-term storage or disposal provisions. 

4-4.2.2 Biological Treatment. 

Biological treatment processes must be designed with at least one of the following 
reliability features: 

• Multiple biological treatment units capable of producing oxidized 
wastewater with the largest capacity unit not in operation. 

• Short-term retention or disposal provisions and standby replacement 
equipment. 

• Long-term storage or disposal provisions. 

• Automatically-actuated long-term storage or disposal provisions. 

4-4.2.3 Secondary Sedimentation. 

Secondary sedimentation processes must be designed with at least one of the following 
reliability features: 

• Multiple sedimentation units capable of treating the entire flow with the 
largest capacity unit not in operation. 

• Standby sedimentation unit process. 

• Long-term storage or disposal provisions. 

4-4.2.4 Coagulation. 

Coagulation unit processes must be designed with the following features to ensure 
uninterrupted coagulant feed: 

• Standby coagulant feeding systems. 

• Adequate chemical storage and conveyance facilities. 

• Adequate reserve chemical supply. 

• Automatic dosage control. 



UFS 3-240-02 
8 January 2026 

 
 

 

39 

In addition to the previous requirements, coagulation unit processes must also be 
designed with at least one of the following reliability features:  

• Multiple coagulation units capable of treating the entire flow with the 
largest capacity unit not in operation. 

• Short-term retention or disposal provisions and standby replacement 
equipment. 

• Long-term storage or disposal provisions. 

• Automatically-actuated long-term storage or disposal provisions. 

• Standby coagulation process. 

4-4.2.5 Filtration. 

Filtration processes must be designed with at least one of the following reliability 
features: 

• Multiple filter units capable of treating the entire flow with the largest 
capacity unit not in operation. 

• Short-term retention or disposal provisions and standby replacement 
equipment. 

• Long-term storage or disposal provisions. 

• Automatically-actuated long-term storage or disposal provisions. 

• Standby filtration unit process. 

4-4.2.6 Disinfection. 

The type of reliability features for disinfection depends on the type of disinfection system 
used. Because of their widespread use for non-potable water disinfection, chlorine and 
UV disinfection processes are described herein. If an alternative disinfection system is 
used (for example, ozone), the alternative disinfection system must have reliability 
features equivalent to or better than the reliability features for chlorine and UV. 

4-4.2.6.1 Chlorine Disinfection. 

Chlorine disinfection may be supplied by a gaseous (chlorine gas) or liquid chlorine (for 
example, sodium hypochlorite or calcium hypochlorite) system. Chlorine systems must 
include the following design features to ensure uninterrupted disinfectant feed and 
reliability of the treatment system: 



UFS 3-240-02 
8 January 2026 

 
 

 

40 

• Automatic measuring and recording of chlorine residual. 

• Automatic residual control of chlorine dosage.  

• Liquid chlorine systems only: sufficient onsite chlorine storage to 
accommodate local schedules for chlorine delivery to the site.  

• Gaseous chlorine systems only: standby chlorine supply, manifold system 
to connect chlorine systems, chlorine scales, and automatic devices for 
switching to full chlorine cylinders. 

All chlorine systems (gaseous or liquid) systems must include at least one of the 
following reliability features: 

• Standby chlorinator. 

• Short-term retention or disposal provisions and standby replacement 
equipment. 

• Long-term storage or disposal provisions. 

• Automatically-actuated long-term storage or disposal provisions. 

• Multiple point chlorination, each with independent power source, separate 
chlorinator, and separate chlorine supply. 

4-4.2.6.2 Disinfection (Ultraviolet). 

Refer to Section A-2.1 of the Best Practices for design recommendations for UV 
disinfection systems for non-potable reuse. 

4-5 SAMPLING AND ANALYSIS. 

Each type of recycled water system must meet their respective constituent limits and 